



인원동 1번길 10
Sangyeon-Dong, Dong-Na, Incheon, Korea



検査證明書 INSPECTION CERTIFICATE

證明書番號
Certificate No.
證明書類別
Class Cert. No.
發行日期
Date of Issue

H20061200009 - 1

06-12-12

MILL TEST CERTIFICATES

WIDE FLANGE BEAMS

ASTM A36/A572 G50/A992/350W

項目 Dimensions & Length	數量 (PCS) 重量 (KGS)	製鋼番號 Heat No.	化學成分 (%) Chemical Composition											引張試驗 Tensile Test			屈曲試驗 Bend Test			衝擊試驗 Impact Test			備考 Remarks	
			C	Si	Mn	P	S	Cu	Mo	Cr	Al	Nb	Ni	CE ⁽¹⁾	T.S	降伏點 Y.P	延伸率 EL ⁽²⁾	引張強度 N/mm ²	%	試驗 ()	1	2		3
16X7X45	21	D 067342	15	22	64	32	29	8	28	1	5	14	14	527.6	380.5	26.0								
40.00 FT	17,136		16	23	66	29	30	8	31	1	6	14	521.7	376.6	26.0									
16X7X45	105	D 067343	16	23	66	29	30	8	31	1	6	14	534.5	384.4	25.5									
40.00 FT	85,680		16	23	66	29	30	8	31	1	6	14	531.5	380.5	26.0									
TOTAL	126		===== END =====																					

(注) (1)Ceq: (2) Gauge length : 200 mm (3) Impact Specimen Size

Note

상기의 제품은 검사의 결과 지정된 규격에 합격한 것을 증명합니다.
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

[Signature]

品質保證 Team 長
MGR of Q.A Team